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-60 dBm -0
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
620.000 MAz £98.900 MHz 100.000 Kz 608.69555 MHz -23.23 dém -10.23 de 711.000 MHz 716,000 Mz 100,000 KHz 71135714 MHz S En oo —TEEET
598.500 MHz £99.000 MHz 30.000 kHz 598,99655 MHz -26.58 dBm -13.58 d8 716.000 MHz 716,100 MHz 30.000 kHz 716.01324 MHz -27.25 dém -14.25 de
599.000 MHz 704.000 MHz 100.000 kHz 703.65285 MHz 4.74 dem -25.26 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -23,98 dBm -10.98 d&
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck PASS
10 AdpE_BPURIOUS JINE ARS PABS _10 ddne_SPURIOUS LINE ARS PABS
| SPURIOUS_LINE_ABS_ | SPURTOUS_LINE_&BS_
-20 dBm 20 dBm
-20 der -30 dBm
40 ds -40 dBm
50 dBm ” i — 50 dBm T = i pfuiarmalen
-50 dBm 50 dBm
)
70 dB 70 dBm
80 d -80 dBm
-90 dem -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 CHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £90.000 MHz 100.000 kHz 688.51574 MHz -63.36 dBm -50.36 dB 30.000 MHz £90.000 MHz 100.000 kHz 662.12894 MHz -63.36 dBm -50.36 dB
725.000 MHz 1.000 GHz 100.000 kHz 914.14835 MHz -63.21 dBm -50.21 dB 725.000 MHz 1.000 GHz 100.000 kHz 888.32418 MH2 -63.07 dBm -50.07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -41.01 dBm -28.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -41.78 dém -28.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88676 GHz -47.92 dém -34.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -47.78 dém -34.78 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.06751 GHz -50.99 dBm -37.99 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.01250 GHz -50.94 dBm -37.94 dB
T ey i -
L J - L J wa
Date Date 13
Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dBm Offset 4.680 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 AQH_IE SPURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem T — W_.__ - |
-60 dBm J
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 670.04498 MHz -63.51 dBm -50.51 dB
725.000 MHz 1,000 GHz 100,000 kHz 900,41209 MHz -63.04 dBm -50.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -42.21 dBm -29.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70329 GHz -47.96 dBm -34.96 db
7.000 GHz 9,000 GHz 1,000 MHz 7.37466 GHz -51.02 dBm -38.02 db
Dates 7 AUG 2022 11.40:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck Limit fheck
10 AdpE_BPURIOUS JINE ARS _10 ddne_SPURIOUS LINE ARS
| SPURIOUS_LINE_ABS_ | SPURTOUS_LINE_&BS_
-20 dBm 20 dBm
-20 der -30 dBm
40 ds -40 dBm
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70d8 70 dBm
-80d -80 dBm
-90 dem -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 CHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £90.000 MHz 100.000 kHz 688.18591 MHz -63.60 dBm -50.60 dB 30.000 MHz £90.000 MHz 100.000 kHz 661.46927 MHz -63.03 dBm -50.03 dB
725.000 MHz 1.000 GHz 100.000 kHz 914.97253 MHz -63.08 dBm -50.08 dB 725.000 MHz 1.000 GHz 100.000 kHz 927.88462 MH2 -63.02 dBm -50.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -40.87 dBm -27.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -41.53 dém -28.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -47.74 dém -34.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -47.65 dém -34.60 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.32117 GHz -50.86 dBm -37.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.37716 GHz -50.98 dBm -37.98 dB
Y i o
L J L J wa
Date 12:01:43 Date 12:13:30
Highest Channel / QPSK
oo
Spectrum | l A
Ref Level 0.00 dBm Offset 4.680 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 AQH_E SPURIOUS LINE ABS PASS
- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
o
-50 dem T - — =
-60 dBm J
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 668,39580 MHz -62.75 dBm -49,75 db
725.000 MHz 1.000 GHz 100.000 kHz 918.54396 MHz -63.00 dBm -50.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -41.40 dBm -28.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -47.85 dBm -34.85 db
7.000 GHz 9,000 GHz 1,000 MHz 7.37466 GHz -51.04 dBm -38.04 db
Date- 7 AUG 2022 12-15-13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck Limit ¢heck
10 AdpE_BPURIOUS JINE ARS _10 ddne_SPURIOUS LINE ARS
| SPURIOUS_LINE_ABS_ | SPURTOUS_LINE_&BS_
-20 dBm 20 dBm
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-90 dem -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 CHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz £90.000 MHz 100.000 kHz 654.54273 MHz -63.41 dBm -50.41 dB 30.000 MHz £90.000 MHz 100.000 kHz 660.47976 MHz -61.51 dBm -48.91 dB
725.000 MHz 1.000 GHz 100.000 kHz 934.20330 MHz -67.17 dBm -54.17 dB 725.000 MHz 1.000 GHz 100.000 kHz 915.24725 MH2 -67.28 dBm -54.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -39.92 dém -26.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -39.98 dém -26.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -51.59 dém -38.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77128 GHz -51.66 dém -38.66 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.099600 GHz -58.69 dBm -45.60 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.43989 GHz -58.85 dBm -45.85 dB
T i -
L J L J wa
Date Date 12:38:46
Highest Channel / QPSK
oo
Spectrum | l A
Ref Level 0.00 dBm Offset 4.680 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 AQH_E SPURIOUS LINE ABS PASS
- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
" L maﬂ-ﬂ‘
-60 dBm
e
1
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 666.41679 MHz -62.29 dBm -49.29 db
725.000 MHz 1.000 GHz 100.000 kHz 924.58791 MHz -66.99 dBm -53.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.32 dBm -26.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86877 GHz -51.64 dBm -38.64 db
7.000 GHz 9,000 GHz 1,000 MHz 7.99700 GHz -58.82 dBm -45.82 db
Dates J AUG 2022 12.40.20
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SPORTON LAB.
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Report No. : FG271606B

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 480 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 CHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz £90.000 MHz 100.000 kHz 654.54273 MHz -63.35 dBm -50.35 dB 30.000 MHz £90.000 MHz 100.000 kHz 658.17091 MHz -62.55 dBm -49.55 dB
725.000 MHz 1.000 GHz 100.000 kHz 913.04945 MHz -67.20 dBm -54.20 dB 725.000 MHz 1.000 GHz 100.000 kHz 938.87363 MH2 -67.33 dBm -54.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -39.51 dBm -26.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -39.77 dém -26.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -51.65 dBm -38.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -51.65 dém -38.60 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.01500 GHz -58.78 dBm -45.78 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.60610 GHz -58.83 dBm -45.83 dB
T i -
( i J L J e
Date 1z Date 13:00:02
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oo
Spectrum | l A
Ref Level 0.00 dBm Offset 4.680 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
" ij
-60 dBm
=
f
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100,000 kHz 661,79910 MHz -63.82 dBm -50.82 db
725.000 MHz 1.000 GHz 100.000 kHz 981.18132 MHz -67.18 dBm -54.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -38.18 dBm -26.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -51.59 dBm -38.59 db
7.000 GHz 9,000 GHz 1,000 MHz £.00300 GHz -58.85 dBm -45.85 db
Dat JAUG 2022 13-01-46
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Report No. : FG271606B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0028
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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Report No. : FG271606B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

FULL RB
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Middle CH

4.64
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Middle Channel / Full RB/ 64QAM
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band13 : 26dB BW(MHz)
10MHz

QPSK
9.83

16QAM
9.93

Spectrum by Spectrum by
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.00 dom  Offset +.80 0B & RBW 300 kHz
o Att 30dE SWT 126ps @ VBW  1MHz  Mode autc FFT e Att S0dE SWT  126ps @ VBW  1MHZ  Mode Auto FFT
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P M) 18.86 dBm 20 i o M 16.60 dBm
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a dem 7~ N ) M Has \ 26.00 dB 10 dbm T e Mg - 26.00 dB
] Bw Y 9.830000000 MH b 7 Bw \ 9.030000000 MH
o dim | Q factor \‘ 79.7) o e I Q factor 1 78.7
+ \ f %
-10d - - 10 di - -
/ A —
] ,{ o ~
'2.03” ™ a " T —]
30 30
40 40 o
-50 -50
-60 <60 di
70 70
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 782,979 MHz 18.86 deém ndB down 9.83 MHz M1 1 781,041 MHz 16.69 dem ndB_down 9.93 MHz
T1 1 TT7.145 MHz -6.65 dbm nd@ 26.00 d8 1 1 777.085 MHz -9.11 dém nde. 26.00 d8
T2 1 786,975 MHZ -6.81 dém Q factor 79.7 T2 1 787,015 MHz -9.06 dam Q factor 7B.7
- T ™ v
JL J v L AN 4 -
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK 16QAM
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9.01 9.07

Spectrum by Spectrum by
Ref Level 24.90 dom  Offset 4.60 dB @ RBW 300 kHz RefLevel 24.00 dom  Offset +.80 0B & RBW 300 kHz
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 783,409 MHz 18.21 dém M1 1 783,838 MHz 16.64 dem
T1 1 777.5245 MHz 12.16 dém Oce Bw 9.010959011 MHz 1 1 T77.4645 MHz 10.04 dém Oce Bw 9.070829071 MH;
T2 1 786, 5355 MHZ 11,13 dam T2 1 786, 5355 MHZ 10.41 dem
- T ™ v
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SPORTON

FCC RF Test Report

LAB.

Report No. : FG271606B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

o
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Spurious Emissions Spurious Emissions
RangelLow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.02797 MHz -60.76 dBm -25.78 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.23876 MHz -75.09 dém -40.09 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.22522 MHz -40.39 dBém -27.39 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.79256 MHz -62.53 dBm -40,53 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.92882 MHz -46.49 dBm -33.49 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90255 MHz -67.45 dBm -54.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 21.07 dBm -8.93 d& 776.000 MHz 788,000 MHz | 100.000 kHz 786.68731 MHz 20,84 deém ~0.16 dB
788.000 MHz 768.100 MHz 30.000 kHz 788.09925 MHz -67.18 dBm -54.18 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.01274 MHz -45.42 dBm -32.42 dB.
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -63.12 dBm -50.12 d& 788.100 MHz 793,000 MHz 100.000 kHz 788.10734 MHz -42.52 dém -29.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.48701 MHz ~74.88 dBm -39.88 db 793.000 MHz 806,000 MHz 6.250 kHz 793.17532 MHz -66.43 dBm -31.43 dB
— —
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19:15:56
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763.000 MHz 775.000 MHz 6.250 kHz 774.53407 MHz -45.95 dBm -10.85 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.52208 MHz -52.688 dBm -17.88 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84830 MHz -30.28 dBm -17.28 dB 775.000 MHz 775,900 MHz | 100.000 kHz 775.5641% MHz 40,30 dBm -27.30 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91533 MHz -34.81 dBm -21.81 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.95440 MHz -45.21 dBm -32.21 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.16384 MHz 6.48 dBém -23.52 di 776.000 MHz 788,000 MHz 100.000 kHz 785.44056 MHz 6,28 dBm -2372 dB
788.000 MHz 768.100 MHz 30.000 kHz 788.09436 MHz -44.70 dém -31.70 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.01523 MHz -34.89 dBm -21.89 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.40594 MHz -39.72 dém -26.72 dB 788,100 MHz 793,000 MHz 100.000 kHz 788,14650 MHz -31.01 dBm ~18.01 dB.
793.000 MHz 806.000 MHz 6.250 kHz 793.31818 MHz -56.68 dBm -21.68 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.56494 MHz -49.83 dBm -14.83 dB
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Report No. : FG271606B
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763.000 MHz 775.000 MHz 6.250 kHz 773.00400 MHz -60.90 dBm -25.90 d& 763.000 MHz 775,000 MHz | 6.250 kHz 773.83117 MHz -75.11 dém -40.11 dB
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776.000 MHz 788.000 MHz 100.000 kHz | 777.3126% MHz 20.30 dBm -9.70 d& 776.000 MHz 788,000 MHz | 100.000 kHz 786,63936 MHz 20.14 deém -9.86 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05669 MHz -64.33 dBém -51.33 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.00145 MHz -48.20 dBm -35.20 dB.
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -62.38 dBm -49.38 dB 788.100 MHz 793,000 MHz | 100.000 kHz 788.81713 MHz -44.64 dém -31.64 dB
793.000 MHz 806.000 MHz 6.250 kHz | 793.27922 MHz -75.07 dBm -40.07 d& 793.000 MHz 806,000 MHz 6.250 kHz 795.31818 MHz -68.90 dém -33.90 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -44.20 dBm -9.20 dé 763.000 MHz 775.000 MHz 6.250 kHz 774.53407 MHz -54.29 dBm -19.29 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85370 MHz -30.27 dBm -17.27 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.7565% MHz -40.17 dBm -27.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92013 MHz -34.85 dBm -21.85 d8 775.900 MHz 776.000 MHz | 30.000 kHz 775.99176 MHz -45.19 dBm -32.19 d&
776.000 MHz 788.000 MHz 100.000 kHz | 778.31968 MHz 5.48 dem -24.52 dg 776.000 MHz 788,000 MHz | 100.000 kHz 78523676 MHz .32 dBm -24,68 dB.
788.000 MHz 768.100 MHz 30.000 kHz 788.02303 MHz -43.83 dém -30.83 d& 786.000 MHz 788,100 MHz 30.000 kHz 78B.00744 MHz -34.35 dBm -21.35 dB.
788.100 MHz 793.000 MHz 100.000 kHz | 788.41084 MHz -39.64 dBm -26.64 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.13671 MHz -30.24 dém -17.24 dB
792.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -59.08 dBm -24.08 dB 793.000 MHz 806,000 MHz | 6.250 kHz 793.44805 MHz -49.70 dBm -14.70 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B
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775.000 MHz 775.900 MHz 100.000 kHz 775.17847 MHz -40.85 dBm -27.85 dB 775,000 MHz 775,900 MHz 100,000 kHz 77587348 MHz -63,29 dBm -50,20 dB.
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776.000 MHz 788.000 MHz 100.000 kHz | 777.36064 MHz 20.14 dBm -9.86 d& 776.000 MHz 788,000 MHz | 100.000 kHz 786.65135 MHz 19,13 dBm -10.87 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04091 MHz -65.03 dBém -52.03 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.01683 MHz -51.34 dBm -38.34 dB.
788.100 MHz 793.000 MHz 100,000 kHz 788.11713 MHz -62.79 dBm -49.79 db. 788,100 MHz 793,000 MHz | 100.000 kHz 788,78287 MHz 45,71 dBm ~32.71 dB.
793.000 MHz 806.000 MHz 6.250 kHz | 793.24026 MHz -74.86 dBm -39.86 d& 793.000 MHz 806,000 MHz 6.250 kHz 794.38312 MHz -68.71 dém -33.71 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -44.74 dBm -9.74 dB. 763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -55.08 dBm -20.08 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.77008 MHz -31.60 dBm -18.60 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.60195 MHz -40.84 dBm -27.94 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95200 MHz -36.16 dBm -23.16 d& 775.900 MHz 776.000 MHz | 30.000 kHz 775.99476 MHz -45.37 dBm -32.37 d&
776.000 MHz 788.000 MHz 100.000 kHz | 778.63137 MHz 4.48 dem -25.52 di 776.000 MHz 788,000 MHz | 100,000 kHz 785,86014 MHz 4.23 dém -25.77 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.07308 MHz -43.86 dBm -30.86 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.06389 MHz -35.32 dBm -22.32 dB.
788.100 MHz 793.000 MHz 100.000 kHz | 798.40594 MHz -39.36 dBm -26.36 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.13671 MHz -30.92 dBm ~17.92 dB.
792.000 MHz 806.000 MHz 6.250 kHz 793.01048 MHz -61.64 dBm -26.64 dB 793.000 MHz 806,000 MHz | 6.250 kHz 793.44805 MHz -49.98 dBm -14.98 dB
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763.000 MHz 775.000 MHz 6.250 kHz 772.98002 MHz -63.43 dBm -34.49 db 763.000 MHz 775,000 MHz | 6.250 kHz 77259640 MHz -75.37 dBm -40.37 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.18566 MHz -47.66 dBm -34.66 dB 775.000 MHz 775,900 MHz 100.000 kHz 77527737 MHz -63,33 dBm -50,33 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.99965 MHz -60.87 dBm -47.87 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99735 MHz -68.04 dBm -55.04 dB
776.000 MHz 788.000 MHz 100.000 kHz | 777.32468 MHz 15.99 dem -14.01 d& 776.000 MHz 788,000 MHz | 100.000 kHz 786.67532 MHz 16.05 dém -13.95 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.04361 MHz -68.10 dBém -55.10 d& 786.000 MHz 788,100 MHz 30.000 kHz 788.01593 MHz -60.53 dBm -47.53 dB.
788.100 MHz 793.000 MHz 100,000 kHz 788.27378 MHz -63.52 dBém -50.92 d& 788,100 MHz 793,000 MHz 100.000 kHz 788.84650 MHz ~40.86 dBm ~36.96 dB.
793.000 MHz B06.000 MHz 6.250 kHz | 793.38312 MHz ~75.18 dBm -40.18 dB 793.000 MHz 806,000 MHz 6.250 kHz 794.39610 MHz -69.40 dBm -34.40 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -44.96 dBm -9.96 dB. 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -56.95 dBm -21.35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79975 MHz -32.29 dBm -19.29 di 775.000 MHz 775,900 MHz 100.000 kHz 775.47787 MHz -41.81 dBm -29,91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94141 MHz -36.88 dBm -23.88 dB 775.900 MHz 776.000 MHz | 30.000 kHz 775.99645 MHz -46.98 dBm -33.98 d&
776.000 MHz 788.000 MHz 100.000 kHz | 778.70330 MHz 2.46 dBm -27.54 d& 776,000 MHz 788,000 MHz | 100,000 kHz 785,80020 MHz 2,28 dBm -27,72 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.02313 MHz -45.24 dBém -32.24 d& 786.000 MHz 788,100 MHz 30.000 kHz 788,05030 MHz -36.46 dBm -23.46 dB.
788.100 MHz 793.000 MHz 100.000 kHz | 788.32762 MHz -40.64 dBm -27.64 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -32.00 dBm ~19.00 dB.
792.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -65.74 dBm -30.74 dB 793.000 MHz 806,000 MHz | 6.250 kHz 793.44805 MHz -51.41 dBm -16.41 dB
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SPORTON LAB.
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Report No. : FG271606B
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763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -45.11 dém -11.11 d& 763.000 MHz 775.000 MHz 6.250 kHz 77315984 MHz -62.01 dBm -27.01 dB
775.000 MHz 775.800 MHz 100.000 kHz 775.89595 MHz -47.08 dBm -34.08 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.65589 MHz -62.28 dBm -49.28 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.03312 MHz -51.20 dém -38.20 d& 775,900 MHz 776,000 MHz 30,000 kHz 775,99055 MHz -67.13 dBm -54.13 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 21.09 dBm -8.91 de 776.000 MHz 788.000 MHz 100.000 kHz 766.41159 MHz 21,02 dBm -8.98 dB
788.000 MHz 789.100 MHz 30.000 kHz 788.02882 MHz -67.02 dém -54.02 d 788.000 MHz 788.100 MHz 30.000 kHz 788.06059 MHz -50.26 dBm -37.26 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.75476 MHz -48.66 dBm -35.66 dB 788,100 MHz 793.000 MHz 100,000 kHz 790.85830 MHz ~42.65 dBm ~29.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.21429 MHz -62.31 dém -27.31 d& 793,000 MHz 506,000 MHz 6,250 kHz 795,22727 MHz -64,08 dBm -20,08 dB
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776.000 MHz 788.000 MHz 100.000 kHz 778.42757 MHz 3.37 dBm -26.63 dB
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RangeLow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -51.37 dBm -16.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 77315984 MHz -66.42 dBm -31.42 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88247 MHz -44.90 dBm -31.90 di 775.000 MHz 775.900 MHz 100.000 kHz 775.79256 MHz -59.90 dBm -46.90 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.00256 MHz -50.11 dBém -37.11 d8 775,900 MHz 776,000 MHz 30,000 kHz 77590824 MHz -65.58 dBm -52,58 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20.21 dBm -9.79 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 20,20 dém -9.80 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03022 MHz -63.87 dém -50.87 d& 788.000 MHz 788.100 MHz 30.000 kHz 788,02103 MHz -50.3% dBm -37.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 750.79965 MHz -45.85 dBm -36.85 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.83881 MHz -43.94 dBm -30.94 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -65.36 dBm -30.36 dB 793.000 MHz 206,000 MHz 6,250 kHz 795,17532 MHz -65.15 dBm -30.15 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -34.88 dBm -9.68 db
775.000 MHz 775.900 MHz 100.000 kHz 775.84471 MHz -30.96 dBm -17.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97468 MHz -35.64 dBm -22.64 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.158684 MHz 2.40 dem -27.60 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.06139 MHz -35.29 dBm -22.29 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -31.19 dBm -18.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -43.43 dBm -13.43 dB
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LTE Band 13/ 10MHz / 64QAM
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763.000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -52.76 dBm -17.76 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -68.18 dBm -33.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -48.80 dBm -35.80 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.77997 MHz -62.25 dBm -49.25 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.04291 MHz -53.18 dém -40.13 d& 775,900 MHz 776,000 MHz 30,000 kHz 775,99396 MHz -65.26 dBm -52.26 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 19.11 dém -10.8% d& 776.000 MHz 786.000 MHz 100.000 kHz 7686.42358 MHz 19,20 dBm -10.80 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03262 MHz -66.43 dBm -53.43 d& 788.000 MHz 788.100 MHz 30.000 kHz 788,07488 MHz -52.05 dBm -39.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80485 MHz -61.45 dBm -38.45 dB 788.100 MHz 792,000 MHz 100.000 kHz 790.83881 MHz -44.68 dBém -31.68 db
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -65.85 dBm -30.85 dB 793.000 MHz 206,000 MHz 6,250 kHz 795,21429 MHz -66.01 dBm -31.01 dB
—
) 2 [ il ] [

Middle Band Edge / Full RB

trum

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvgPwr
20 ghifail §heck pARS
2 _EPURIOUS_)INE_ABS PABS
10 dBm
0 dBm =
-10 dem - l‘
-20 dem: /I
SPURIOUS,_LINE_ABS ot \-r
-40 dem
50 dem e e
60 dem ’,r ‘-\
-70 dBm:
7 Ty
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.75021 MHz -45.98 dBm -10.58 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -31.98 dBm -18.98 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.06788 MHz -37.34 dém -24.34 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.21878 MHz 1.42 dBm -28.58 d&
788.000 MHz 768.100 MHz 30.000 kHz 788.05060 MHz -37.24 dém -24.24 dg
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -32.94 dBm -19.94 dB
793,000 MHz 206,000 MHz 6.250 kHz 703.26623 MHz -45.80 dém -13.80 d&
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LTE Band 13/ 10MHz / 256QAM
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763.000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -57.81 dBém -22.81 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -72.05 dBm -37.05 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -55.91 dBm -42.91 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.85549 MHz -62.93 dBm -49.93 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.08147 MHz -59.48 dém -46.43 d& 775,900 MHz 776,000 MHz 30,000 kHz 775,91663 MHz -67.72 dBm -54.72 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 16.02 dBm -13.98 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 15.96 dBm -14.04 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03102 MHz -67.85 dém -54.85 d& 788.000 MHz 788.100 MHz 30.000 kHz 788,03392 MHz -58.34 dBm -45.34 dB
788.100 MHz 793.000 MHz 100.000 kHz 750.83392 MHz -55.93 dém -42.53 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.83392 MHz -48.99 dBm -35.99 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -71.00 dBm -36.00 dB 793.000 MHz 806,000 MHz 6.250 kHz 794,05844 MHz -60.66 dBm -34.66 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.55804 MHz -46.75 dBm -11.75 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.86089 MHz -33.86 dBm -20.86 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.07787 MHz -38.48 dém -25.43 d&
776.000 MHz 788.000 MHz 100.000 kHz 778.57902 MHz -0.54 dém -30.54 dg
788.000 MHz 768.100 MHz 30.000 kHz 788.09026 MHz -38.17 dem -25.17 dg
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Conducted Spurious Emission
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Spectrum
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30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -63.76 dBm -50.76 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -64.23 dBm -51.23 dB
806.000 MHz 1,000 GHz 100.000 kHz 907.55672 MHz -66.59 dém -53.59 dB 806.000 MHz 1.000 GHz 100.000 kHz 921.32384 MHz -66.84 dBm -53.84 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.55511 GHz -40.86 dém -27.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -41.30 dém -28.30 d&
3.000 GHz 8.000 GHz 1,000 MHz 6.84437 GHz -51.93 dBém -38.93 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87286 GHz -51.68 dBm -36.68 dB
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
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30.000 MHz 763,000 MHz 100,000 kHz 732.77886 MHz -64.57 dBm -51.57 dB
806.000 MHz 1.000 GHz 100.000 kHz 861.01999 MHz -66.81 dBm -53.81dB
1.000 GHz 3.000 GHz 1.000 MHz 1,55561 GHz -41.51 dBm -28.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.97835 GHz -51.74 dBm -38.74 dB
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saronas. FCC RF Test Report

Report No. : FG271606B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0028
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod. QPSK

16QAM 64QAM
RB Size Full RB

256QAM

Limit: 13dB

Full RB Full RB

Middle CH 4.64

Full RB

Result

5.62 6.26

6.46

PASS
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26dB B
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Spectrum Spectrum
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ML 1 639,857 MHz 18.00 dém b down 9.85 MHz M1 1 638,618 MHz 17.51 dém b down 9.91 MHz
T1 1 831,485 MHz -8.26 dBm ndg 26.00 d8 T1 1 05 MHz -8.19 dém ndg 26.00 d8
T2 1 841,335 MHz -8.65 dbm Q factar 85.3 T2 1 841,615 MHz -8.42 dém Q factar 84.6
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M1 1 830,746 MHz 16.26 dBm ndB down 14,745 MHz M1 1 B839.977 MHz 15.48 dém ndB down 14,356 MHz
T 1 829,127 MHz -2.73 dbm nde. 26.00 d& T 1 629,277 MHz -10.32 dém nde. 26.00 d&
T2 1 843,673 MHz -9.53 dbm Q factar 56.3 T2 1 843,633 MHz -10.54 dBm Q factar 56.5
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